Table 1. Chemotherapy Dosing Regimen From Diagnosis Through Current Novel Regimen (2010-2018)  

	Induction Therapy ―► November 2010 – June 2011

	No. of Cycles
	Lenalidomide
	Dexamethasone
	Bortezomib
	
	Days in Cycle

	5

22/11/10 - 4/10/11
	Days: 1 -21

Dose: 25 mg po
	Days: 1, 8, 15, 22

Dose: 40 mg po
	
	
	28

	2

4/11/11 – 6/5/11
	Days: 1 -21

Dose: 25 mg po
	Days: 1, 8, 15, 22

Dose: 40 mg po
	4/4/11 – 5/6/11 (3 21 day cycles)

Days: 1, 4, 8, 11

Dose: 1.3 mg/m2 IV bolus
	
	28

	Preparation for and Collection of Stem Cells: 6/30/11 – 7/13/11. Autologous Hematopoietic Cell Transplant occurred from 7/19/11 – 8/16/11. Patient remained off therapy for the post-transplant period from 8/17/11 – 11/8/11.

	Maintenance Therapy with Lenalidomide –► Nov 9, 2011 – April 15, 2014

	No. of Cycles
	Lenalidomide
	
	
	
	Days in Cycle

	31

11/9/11 – 4/15/14
	Days: 1 -21

Dose: 10 mg po
	
	
	
	28

	Salvage Treatment Therapy with RVd for First Relapse–► Jun 10, 2014 – Jan 12, 2015

	No. of Cycles
	Lenalidomide
	Dexamethasone
	Bortezomib
	
	Days in Cycle

	1-7

6/10/14 – 1/12/15
	Days: 1 -21

Dose: 15 mg po
	Days: 1, 8, 15

Dose: 40 mg po
	Days: 1, 8, 15

Dose: 1.3 mg/m2 sub Q shot
	
	28

	Maintenance Therapy with Bortezomib –► Jan 20, 2015 – Jun 27, 2016

	No. of Cycles
	
	Dexamethasone
	Bortezomib
	
	Days in Cycle

	15

1/20/15 – 1/25/16
	
	
	Days: 1, 8, 15

Dose: 1.3 mg/m2 sub Q shot
	
	28

	5

1/26/16 – 6/13/16
	
	Days: 1, 15

Dose: 40 mg po
	Days: 1, 15

Dose: 1.3 mg/m2 sub Q shot
	
	28

	1

6/164/16 – 6/27/16
	
	Days: 1

Dose: 40 mg po
	Days: 1

Dose: 1.3 mg/m2 sub Q shot
	
	14

	Salvage Treatment Therapy with RVd for second relapse–► Jun 28, 2016 – Aug 11, 2016

	No. of Cycles
	Lenalidomide
	Dexamethasone
	Bortezomib
	
	Days in Cycle

	2

6/29/16 – 7/25/16
	Days: 1 -21

Dose: 15 mg po
	Days: 1, 8, 15

Dose: 40 mg po
	Days: 1, 8, 15

Dose: 1.3 mg/m2 sub Q shot
	
	28

	1

7/26/16 – 8/10/16
	Days: 1 -21

Dose: 15 mg po
	Days: 1, 8,15

Dose: 40 mg po
	Days: 1, 8, 15

Dose: 1.3 mg/m2 sub Q shot
	
	15

	Began Ixazomib Treatment on 10/28/16

	No. of Cycles
	Lenalidomide
	
	
	Ixazomib
	Days in Cycle

	2

8/29/16 – 10/23/16
	
	
	
	Days: 1 -21

Dose: 4 mg po
	28

	1

10/24/16 – 11/20/16


	Days: 1 -21

Dose: 15 mg po
	
	
	Days: 1 -21

Dose: 4 mg po
	28

	Restart RVD Salvage Therapy

	No. of Cycles
	Lenalidomide
	Dexamethasone
	Bortezomib
	
	Days in Cycle

	1

11/29/16 – 12/13/16


	Days: 1 -15

Dose: 15 mg po
	Days: 1, 8, 15

Dose: 40 mg po
	Days: 1, 8, 15

Dose: 1.3 mg/m2 sub Q shot
	
	15

	Halted treatment after day 15 due to low platelet counts. After 3 week recovery, restarted therapy with lower doses and shorter cycle.

	No. of Cycles
	Lenalidomide
	Dexamethasone
	Bortezomib
	
	Days in Cycle

	1

1/3/17 – 1/23/17


	Days: 1 -14

Dose: 10 mg po
	Days: 1, 8

Dose: 20 mg po
	Days: 1, 8

Dose: 1.3 mg/m2 sub Q shot
	
	21

	Halted treatment due to low platelet counts and low hemoglobin. No treatment for 6 weeks to allow counts to recover.

	Treatment Therapy with Elotuzumab and Lenalidomide –► Mar 8, 2017 – Jul 14, 2017

	No. of Cycles
	Lenalidomide
	Dexamethasone
	
	Elotuzumab
	Days in Cycle

	1

3/8/17 – 4/4/17
	Days: 1 -21

Dose: 10 mg po
	Days: 1, 8, 15, 22

Dose: 8 mg iv, 28 mg po
	
	Days: 1, 8, 15, 22

Dose: 10 mg/kg iv infusion
	28

	1

4/5/17 – 5/2/17
	Days: 1 -21

Dose: 15 mg po
	Days: 1, 8, 15, 22

Dose: 8 mg iv, 28 mg po
	
	Days: 1, 8, 15, 22

Dose: 10 mg/kg iv infusion
	28

	3

5/3/17 – 5/30/17
	Days: 1 -21

Dose: 10 mg po
	Days: 1, 15

Dose: 8 mg iv, 28 mg po

Day: 8

Dose: 40 mg po
	
	Days: 1, 15

Dose: 10 mg/kg iv infusion
	28

	

	Novel Therapy with Nelfinavir, Elotuzumab, Bortezomib and Dexamethasone  –► Aug 8, 2017 – June 4, 2018

	No. of Cycles
	Nelfinavir
	Dexamethasone
	Bortezomib
	Elotuzumab
	Days in Cycle

	1

10/8/17 – 10/28/17
	Days: 1 ‒ 14

Dose: 2500 mg bid
	Day: 1

Dose: 8 mg iv, 8 mg po

Days: 2, 4, 5, 8, 11, 12

Dose: 20 mg po
	Days: 1, 4, 11

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	21

	1

9/12/17 – 9/25/17
	Days: 1 ‒ 7

Dose: 2500 mg bid
	Day: 1

Dose: 8 mg iv, 8 mg po

Days: 2

Dose: 20 mg po
	Day: 1

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	14

	1

9/26/17 – 10/16/17
	Days: 1 ‒ 14

Dose: 2500 mg bid
	Day: 1

Dose: 8 mg iv, 8 mg po

Days: 2, 4, 5, 8, 11, 12

Dose: 20 mg po
	Days: 1, 4, 11

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	21

	1

10/17/17 – 11/6/17
	Days: 1 ‒ 14

Dose: 2500 mg bid
	Day: 1

Dose: 8 mg iv, 8 mg po

Days: 2, 4, 5

Dose: 20 mg
	Days: 1, 4, 11

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	21

	1

11/7/17 – 11/27/17
	Days: 1 ‒ 14

Dose: 2500 mg bid
	Day: 1

Dose: 8 mg iv, 8 mg po
	Days: 1, 4, 11

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	21

	2

11/28/17 – 1/8/18
	Days: 1 ‒ 14

Dose: 2500 mg bid
	Day: 1

Dose: 8 mg iv, 8 mg po

Days: 4, 11

Dose: 20 mg po
	Days: 1, 4, 8, 11

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	21

	2

1/9/18 – 2/19/18
	Days: 1 ‒ 13

Dose: 2500 mg bid
	Day 1:

Dose: 8 mg iv, 8 mg po

Day 11:

Dose: 20 mg po
	Days: 1, 4, 8, 11

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	21

	1

2/20-18 – 3/12/18
	Days: 1 ‒ 12

Dose: 1250 mg bid
	Day: 1

Dose: 8 mg iv, 8 mg po
	Days: 1, 8

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	21

	1

3/13/18 – 4/2/18
	Days: 1 ‒ 13

Dose: 2500 mg bid
	Day: 1

Dose: 8 mg iv, 4 mg po
	Days: 1, 8

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	21

	1

4/3/18 – 4/23/18
	Days: 1 ‒ 13

Dose: 2500 mg bid
	Day: 1

Dose: 8 mg iv
	Days: 1, 4, 11

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	21

	1

4/24/18 – 5/14/18
	Days 1 ‒ 14
Dose: 2500 mg bid
	Day: 1

Dose: 8 mg iv

Day 8:

Dose: 40 mg po
	Days 1, 8, 11

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	21

	1

5/15/18 – 6/4/18
	Days 1 ‒ 14
Dose: 2500 mg bid
	Day 1:

Dose: 8 mg iv, 28 mg po

Day 8:

Dose: 40 mg po
	Days: 1, 4, 8, 11

Dose: 1.2 mg/m2 SubQ shot
	Day 1:

Dose: 10 mg/kg iv infusion
	21


Table Legend: PO (taken orally), BID (taken twice daily), subQ (subcutaneous), IV (intravenous), RVD (lenalidomide, bortezomib, dexamethasone) 

